WATER TREATMENT

PLANT EVALUATION
NOVEMBER 2017

Manchester By The Sea, Massachusetts

T

TATA & HOWARD



(

TATA & HOWARD

March 27, 2018

Ms. Carol Murray, Acting Director of Public Works
Town of Manchester by the Sea

10 Central Street

Manchester by the Sea, MA 01944

Subject: Water Treatment Plant Evaluation
Manchester by the Sea, Massachusetts
T&H No. 5215

Dear Ms. Murray:

Tata & Howard, Inc. is pleased to present this Water Treatment Plant Evaluation report
for the Town of Manchester by the Sea. This project included review of available
documents, data, site visits, and inventory of assets and infrastructure related to the
Gravelly Pond Water Treatment Plant and Lincoln Street Well.

This report includes asset inventory, condition of assets, prioritization of
recommendations, and cost estimates of recommendations. This information has been
uploaded to an asset management software system: Check Up Program for Small Systems
(CUPSS) which was created by the United States Environmental Protection Agency
(EPA). The Town can utilize the software to monitor assets and develop a long-term
maintenance and asset replacement plan. It is important that this software be updated
every time there is a change in the water treatment system so that maintenance and
replacement projects remain as accurate as possible.

At this time, we wish to express our appreciation to the Town of Manchester by the Sea
for their participation in this study and for their help in collecting information and data.
We appreciate the opportunity to assist the Town on this important project. Should you
have any questions or require additional information, please do not hesitate to contact our
office.

Sincerely,

TATA & HOWARD, INC.
Paul E. Cote, P.E.
Associate

Enclosure

Tata & Howard

67 Forest Street | Marlborough, MA 01752

T: 508-303-9400 | F: 508-449-9400 Other Offices

www tataandhoward.com MA |NH | CT|ME|VT|AZ|TX



Water Treatment Plant Evaluation
Manchester by the Sea, Massachusetts

TABLE OF CONTENTS

Letter of Transmittal

SECTION 1 — INTRODUCTION ..ottt 1
I €= T | SRS 1
SECTION 2 — SYSTEM INVENTORY ....oooiiiiiiiiiiiieieie s 2
2.1 GBNEIAL ...ttt e r bt sre et e re e re e 2
2.2 Gravelly Pond Raw Water PUmp Station..........cccooevieviciiiieseee e 2
2.3 Gravelly PONG WP ..ottt 3
2.4 LINCOIN STrE L WEI ... s 6
SECTION 3 — CONDITION OF INFRASTRUCTURE ........coveviieieieiesece e 10
TN €T 1T - | ST POPT PP RPR 10
3.2 Gravelly Pond Raw Water PUMP STation...........cccooeieiiiineniiieieiese s 10
3.3 Gravelly Pond Water Treatment Plant............ccccoooveiiiieieeie e 10
3.4 LINCOIN Sre€t WEIL ... e 12
SECTION 4 — WATER QUALITY Lottt nneas 13
4.1 RaW Water QUAITTY.......eiviiiiiiieiieieieiie sttt 13
4.1.1 Gravelly Pond & Lincoln Street Well...........c.ccovoieiiieeiiceeeeee e 13

4.2 Water Treatment ChemiCalS..........oviieiviieiieri e 13
4.2.1  Gravelly Pond Water Treatment Plant.............cccccceoviiieii e 13
4.2.2  Lincoln Street WEell ........cooooieiee e 14

4.3 Finished Water QUAIILY .........cccoviiieiicie et 15
4.3.1 Gravelly Pond WTP & Lincoln Street Well ... 15

4.4 Potential Regulatory ImpliCations............ccccveiiiiiiicie e 16
O =T 1= | SRS 16
4.4.2 Surface Water Treatment RUIE...........coooviiiiiiiie e 16
4.4.3 Ground Water RUIE .........ooieiiee e 17
4.4.4 Disinfection By-Products RUIE ............coveiiiiiiiiieicce e 17
4.4.5 Interim Enhanced Surface Water Treatment Rule ...........cccoocvevviieeivcciecieenne. 19
4.4.6 Total COlTOrmM RUIE ....cc.oiiiiiee s 19
4.4.7 Lead and COPPEr RUIE.......c.oiiiiiiiii e 20
4.4.8 Unregulated Contaminant Monitoring RUle............cccccoeeviiiiiiiiicic e 21
e N [N o [ SRS 21
4.4.10 Sanitary Survey ComplianCe.........cooveiieiieiiie e 22
SECTION 5 - RECOMMENDED IMPROVEMENTS.......ccoooiitiiiieicesec e 23
5.1 GBNEIAL ...ttt ettt es 23

T

TATA & HOWARD Page i



Water Treatment Plant Evaluation
Manchester by the Sea, Massachusetts

TABLE OF CONTENTS (continued)

LIST OF TABLES
Table - Description Page
Table No. 2-1 Gravelly Pond RWPS and WTP Asset Design Capacity.........c.cccccevervennee. 7
Table NO. 4-1 RaW Water Data..........cccviieiiiiiiiic et sre e 13
Table No. 4-2 Gravelly Pond WTP Treatment Chemicals ...........ccccceveiieiieiciicieennns 13
Table No. 4-3 Lincoln Street Well Treatment Chemicals.............ccocvvvviiniiniieiiniennns 14
Table No. 4-4 Gravelly Pond WTP Finished Water Data.............ccocvevvrieeinnieiienennnns 15
Table No. 4-5 TOC Removal REQUITEMENTS.........coeriiiiiiieieiisiesieieeeee e 18
Table No. 5-1 Immediate ReCOMMENALIONS. .........ueruiiiriieieiie e e eie e see e 24
Table No. 5-2 Short Term Recommendations ..........cccveveieereeienieenesie e eee e e 25
Table No. 5-3 Mid-Term RecOMMmMENUALIONS .........ccceveiiriierieeiesieesesie e se e 27
Table No. 5-4 Long Term RecOMMENdAtIONS..........ccoviiriierenieiiesiesie e sie e sreesiesneens 28
Table No. 5-5 Recommendations Summary Table ... 28
LIST OF APPENDICES
Appendix Description
A Figures
B CUPSS Tables

TH

TATA & HOWARD Page ii



SECTION 1 - INTRODUCTION

1.1 General

Tata & Howard, Inc. was retained by the Town of Manchester by the Sea (Town) to
conduct an evaluation on the Gravelly Pond Water Treatment Facility (WTP) and Lincoln
Street Well (LSW). The evaluation included asset inventory, condition of assets,
prioritization of recommendations, and cost estimates of recommendations. The
treatment facilities are currently operated by Woodard & Curran who is under contract
with the Town.

Tasks in the evaluation included the following:

T

TATA & HOWARD

Obtained and reviewed pertinent available information regarding the existing WTP
and the LSW, including water quality data, historical flow records, energy and
chemical purchases, equipment replacements and upgrades over the past three years
and service visits to repair, maintain or calibrate equipment and controls, contract
plans and specifications, record drawings, operation and maintenance manuals,
emergency response plan and other pertinent available information.

Conducted a site visit at the facilities and interviewed operations staff to develop an
inventory list of all assets and provide a general assessment of the condition of each
asset.

Developed an asset inventory for water treatment facilities and supply-well
infrastructure using Excel spreadsheets. Inventory included a list of equipment,
building materials, age, useful life estimates, condition, and estimated replacement
year. The Excel spreadsheets were uploaded to the EPA’s CUPSS program. The
Town can use the program to manage asset inventory, develop budgetary plans, and
develop maintenance and replacement schedules.

Evaluated water treatment facilities and supply-well infrastructure to determine
operational capabilities, age, condition, criticality, useful life, and replacement and
rehabilitation needs.

Reviewed pertinent available permits, reports, records, drawings, documentation, and
data on the WTP and LSW.

Reviewed historical raw and finished water quality for compliance with existing and
pending regulatory standards and suitability of existing treatment process design.

Page 1



SECTION 2 — SYSTEM INVENTORY

2.1 General

The Town owns three water sources: Gravelly Pond, LSW, and Round Pond Well No. 1.
Round Pond and Gravelly Pond are located along Chebacco Road, north of Manchester
by the Sea, in the Town of Hamilton. Water from Round Pond is pumped to Gravelly
Pond as needed. Round Pond Well No. 1 is being evaluated under a separate study and
will be excluded from this report. The LSW is located along Lincoln Street in the Town
of Manchester by the Sea, between Manchester Memorial Elementary School and
Manchester-Essex Regional Middle High School. Please refer to Figure No. 1 located in
Appendix A for a system wide infrastructure map.

Gravelly Pond has been used as the Town’s primary water supply source since the early
1900s, providing approximately 60% of the drinking water with an estimated storage
capacity of 320 million gallons. It is approximately 49 acres in size and has a maximum
depth of around 57 feet. According to the Town’s Annual Statistical Reports (ASR) the
safe yield of Gravelly Pond is 0.12 million gallons per day (mgd). The safe yield is
currently being evaluated under a separate study.

The WTP was constructed and put online in May 1997. The maximum aggregate
capacity of the finished water pumps is 3,000 gallons per minute (gpm) or 4.32 mgd. A
Supervisory Control and Data Acquisition (SCADA) system is located at this facility and
is used to operate and monitor components of the water treatment and distribution
system. Refer to Figure No. 2 in Appendix A for a locus map of the WTP and raw water
pump station.

2.2 Gravelly Pond Raw Water Pump Station

The water from Gravelly Pond is pumped to the WTP by the Gravelly Pond Raw Water
Pump Station (GPRWPS). Water enters the raw water pump station through two intake
pipes which extend into the pond. The intake pipes have T-shaped wire wound stainless
steel intake screens to prevent large debris from entering the plant. The intake pipes are
located at two different elevations to allow for flexibility in raw water quality. The four,
vertical turbine raw water pumps each have an anti-vortex basket strainer, electric pump
motor, silent check valve, motor operated flow control valve, manual butterfly valve,
pressure gauge assembly, and air release valve. The pump station was constructed with
two separate wet-wells that each have a level transmitter and can be connected by
opening a butterfly valve. Raw water leaves the pump station through a 16-inch ductile
iron pipe and enters a flow vault containing a flow tube and flow indicating transmitter.
A sample water pump located in the raw water pump station is used to collect raw water
quality data. The sampled water is pumped to the laboratory located in the WTP. The
raw water flow vault contains injection points for sodium hypochlorite, sodium
hydroxide, and potassium permanganate. None of these chemicals are currently injected
at this location due to plugged feed lines. Additional assets associated with the raw water
pump station include:

T

TATA & HOWARD Page 2



3-inch air release valve with pressure gauge assembly,

Heating and ventilation equipment,

A portable sump pump,

Electrical components including a motor control center, dry-type transformer, lighting
panel, power distribution panel, raw water pump control panel, security system
control panel, fire alarm system control panel, and two level indicator transmitters —
one for each wet-well.

2.3 Gravelly Pond WTP

From the raw water flow vault, the water travels uphill through a 16-inch diameter ductile
iron pipe and enters the WTP. Upon entering the WTP, the raw water travels through a
16-inch diameter ductile iron flanged pipe, located along the ceiling of the north wall of
the filter room, where it is injected with potassium permanganate prior to traveling
through a static inline mixer. The raw water is then injected with aluminum sulfate and
polymer at the static mixer before traveling to the east wall of the filter room where it
then is split into three separate 8-inch lines that feed the contact flocculator/filter (CFF)
units. Raw water flows through a butterfly valve, motor operated flow control valve, and
flow element prior to the CFF unit. Upon leaving each CFF unit, the combined filter
effluent travels through a motor operated flow control valve to a common pipe leading to
two clearwells. This common pipe contains a flow element, air release valve, and
chemical injection points for sodium hypochlorite and hydrofluorosilicic acid. Two
butterfly valves provide separation between the two clearwells. The four high service
pumps pump the combined filter effluent from the clearwells through a 16-inch diameter
ductile iron pipe, with chemical injection points for sodium hydroxide and zinc
orthophosphate, to the finished water flow vault. Each high service pump discharge pipe
contains a silent check valve, electric motor, motor operated flow control valve, manual
butterfly valve, pressure gauge assembly, and an air and vacuum valve. The finished
water flow meter measures the flow of treated water to the distribution system.

Two motorized blower units provide air scour to each CFF unit for the backwash cycle.
Air travels to both the clarifier and filter portion of each CFF unit through a 4-inch
stainless steel pipe and motor operated automatic control valve. Air flow is measured
upon leaving the motorized blower units in a common pipe with a flow element.

Two backwash pumps are used to backflush the CFF units, which discharge through three
motor operated decant valves to the three solids settling lagoons. A motor operated filter
water control valve is located outside each CFF unit and controls discharge to the
lagoons. The backwash pumps each include a pressure gauge assembly, silent check
valve, manually operated butterfly valve, and motor operated backwash control valve. A
motor operated backwash flow control valve, and an air and vacuum valve are located on
a common 12-inch ductile iron pipe that leads to the CFF units.

Filter backwash water, backflush waste, backwash waste, and filter to waste discharge are

all sent to the three solids settling lagoons through a flow element, and motor operated
flow control valve. The three lagoons contain a series of gate valves that control the

T

TATA & HOWARD Page 3



decant, waste, and drain piping. Recycled water is pumped back to the head of the WTP
through a flow element and motor operated flow control valve prior to the static inline
mixer by the recycle pump station. The recycle pump station includes two pumps.
Alternatively, the lagoons may discharge to Gravelly Pond through a flow element as
needed. Each lagoon is equipped with a network of underdrains that can be flushed if
underdrains became clogged.

The chemical storage area of the WTP contains bulk storage tanks, day tanks,

containment areas, and chemical feed pumps for each chemical. Chemicals include

sodium hydroxide, sodium hypochlorite, hydrofluorosilicic acid, zinc orthophosphate,
polymer, aluminum sulfate, and potassium permanganate. Each chemical injection

system has either a spare or redundant pump that can feed chemicals in the event of a

failure in the primary pump. Each chemical has a unique piping network, including

valves. The piping and equipment associated with each chemical is as follows:

e Aluminum sulfate consists of two chemical feed pumps, one transfer pump, two bulk
tanks, and one day tank.

e Hydrofluorosilicic acid consists of two chemical feed pumps, one transfer pump, one
bulk tank, one day tank, and one day tank scale.

e Polymer consists of two chemical feed pumps, one liquid polymer feed pump, one
transfer pump, one aging tank (with motorized mixer), and one batch tank.

e Potassium permanganate consists of two chemical feed pumps, and one bulk tank
(with motorized mixer).

e Sodium hydroxide consists of three chemical feed pumps, one transfer pump, two
bulk tanks, and one day tank.

e Sodium hypochlorite consists of four chemical feed pumps, one transfer pump, and
two bulk tanks. The day tank for sodium hypochlorite was relocated from the
original location in the chemical storage area to an area beside CFF Unit No. 230 due
to chemical feed lines becoming air bound.

e Zinc orthophosphate consists of two chemical feed pumps, one transfer pump, one
bulk tank (with motorized mixer), and one day tank.

Multiple sample water pumps are located throughout the filter room. SWP-201 collects
water data from the vertical 16-inch raw water main located directly after the main enters
the WTP. The sampled water is used to determine chemical dosage and is pumped to the
laboratory. SWP-202 collects water from the 16-inch raw water main immediately
following the static mixer. The sampled water is used to determine if proper treatment
was achieved and is pumped to the laboratory and treated water pH analyzer. SWP-203
is located on the combined filter effluent pipe. Sampled water from this location is used
to monitor treated water quality and is pumped to a turbidity analyzer. SWP-210, 220,
and 230 are located on the effluent pipe of each CFF unit. Sampled water from each of
these pumps flows to a turbidity analyzer. If the turbidity level is too high, a controlled
shutdown of the CFF unit is initiated. A sample tap is located on the discharge piping of
the high service pumps before post-treatment. Sampled water from this location flows to
a chlorine analyzer. Another sample tap is located on the discharge piping of the high
service pump after post-treatment. Sampled water is pumped to a turbidity analyzer, pH
analyzer, and the laboratory.

T

TATA & HOWARD Page 4



Additional assets located in and around the WTP include:

Three portable sump pumps,

Two sanitary waste discharge pumps (with motors),

A septic system including pump station with two pumps and one leaching bed,

Six level elements each with a level indicator transmitter,

Seven pressure elements each with a pressure indicator transmitter,

12 analysis indicating transmitters,

Nine flow indicating transmitters,

Three flow indicating controllers,

Three level indicating controllers,

Three high air pressure sensors,

An air compressor for sprinkler system,

A diesel fuel storage tank,

Three emergency eyewash/shower stations,

A 450 KW diesel generator,

Computer based assets include: a primary computer system, back-up computer
system, pipe leak monitoring system, SCADA control center, programmable logic
controller (PLC), vapor sensing control box.

HVAC assets include: motorized circulator pumps, cabinet unit heaters, unit heaters,
motor operated exhaust fans, a motor operated supply fan, an oil-fired boiler, motor
operated louvers, fin tube heaters, electric water heaters, and motor operated air
handlers.

Electrical assets include: main switchboard, motor control centers, electrical lines,
signal lines, telephone system, current trip relays, lighting panels, power distribution
panels, light fixtures and motor operated paddle fans.

Control panels include: alum feed control panel, two automatic temperature control
panels, caustic feed control panel, condenser unit control panel, day tank scale
electronic read out panel, diesel fuel transfer system control panel, fan relay control
panel, filterwash and clarifier flush blower control panel, filter backwash pump
control panel, filter control panel, fire alarm system control panel, fuel leak
monitoring system control panel, fuel overfill alarm panel, fluoride feed control
panel, generator control panel, high service pump control panel, main instrument
control panel, orthophosphate feed control panel, polymer chemical feed control
panel, polymer make-up system control panel, potassium permanganate control panel,
recycle pumps control panel, sanitary waste control panel, security system control
panel, septage pump station control panel, sodium hypochlorite control panel, and
airwash blower control panel.

A more detailed table depicting the raw water pump station and the WTP assets,
operational capabilities, age, condition, criticality, useful life, and replacement or
rehabilitation needs can be found in Appendix B.

T

TATA & HOWARD

Page 5



2.4 Lincoln Street Well

The LSW was constructed in 1958 and consists of a 68-foot deep, 24-inch diameter
gravel packed well. It can provide up to 40% of the Town’s drinking water. It was
constructed to a depth of 68 feet in a confined sand and gravel deposit, with
approximately 15 feet of clay overlying the water bearing material at the well. The
Massachusetts Department of Environmental Protection (MassDEP) Water Management
Act approved withdrawal rate is 0.38 mgd. The LSW Chemical Feed Building was
constructed in 1997. Refer to Figure No. 3 in Appendix A for a locus map of the LSW.

Raw water is pumped from the LSW with a submersible pump. The water travels
through a serpentine pipe system on the LSW lot to provide adequate contact time for
each of the treatment chemicals. The serpentine pipe system was constructed in 2015.
The chemicals are injected in a vault located just outside of the LSW Pump Building.
The four chemical injection points include sodium hydroxide, sodium hypochlorite,
sodium fluoride, and a blended phosphate for corrosion control. The serpentine pipe
system connects to the water main on Lincoln Street.

The chemical feed building at the LSW contains bulk storage tanks, day tanks,
containment areas, and chemical feed pumps for each chemical. Chemicals include
sodium hydroxide, sodium hypochlorite, sodium fluoride, and phosphate. Each chemical
injection system has either a spare or redundant pump that can feed chemicals in the
event of a failure in the primary pump. Each chemical has a unique piping network,
including valves.

Equipment and piping associated with each chemical is as follows:

e Blended phosphate system consists of two chemical feed pumps, one transfer pump,
one bulk tank (with motorized mixer), and two day tanks.

e Sodium fluoride consists of two chemical feed pumps, one transfer pump, and one
bulk tank.

e Sodium hydroxide consists of two chemical feed pumps, one transfer pump, one bulk
tank, and one day tank.

e Sodium hypochlorite consists of two chemical feed pumps, one transfer pump, one
bulk tank, and one day tank.

Additional assets located in and around the LSW chemical feed building include:

e An emergency generator that provides back-up power to all equipment at the
chemical feed building and pump building,

A propane tank which supplies fuel to the emergency generator,

Three emergency eyewash/shower stations,

Solar panels that provide energy to the chemical feed building,

Heating and Ventilation assets,

Electrical and SCADA assets including electrical lines, signal lines, SCADA control
center, PLC, lighting panel, and unit heaters.

T

TATA & HOWARD Page 6



e Control panels include a sodium fluoride and sodium hypochlorite control panel,
Sodium hydroxide and phosphate control panel, security alarm control panel, and
eyewash and shower relay panel.

A more detailed table depicting the raw water pump station and the LSW assets,
operational capabilities, age, condition, criticality, useful life, and replacement or
rehabilitation needs can be found in Appendix B. Table No. 2-1 contains operational
parameters of major assets for the GWRWPS and WTP.

Table No. 2-1
Gravelly Pond RWPS and WTP
Asset Design Capacity

Plant Capacity

Flow Rate 3.0 mgd
Source Gravelly Pond
Pretreatment Sodium hydroxide

Potassium Permanganate

Pre-Sodium Hypochlorite
Raw Water Intakes

Number of Intake Pipes 2 (20-Inch Diameter)
Intake Screens (T-Shaped) 2 (27-Inch Diameter)
Number of Pumps 4

Type Vertical Turbine

Flow Rate (1) 500, (2) 750, (1) 1000 gpm
Pump Discharge Size (3) @ 8-inch and (1) @ 10-inch
Common Discharge Pipe 16-inch

Drive Type Constant Speed

Motor HP (3) @ 15, (1) @ 20 HP
Motor Speed 1160 rpm

Motor Rating 460-V, 3-phase, 60 Hz
Number of Pumps 2

Type Submersible

Flow Rate 140 gpm

Drive Type Constant Speed

Motor HP 7.5HP

Motor Speed 1760 rpm

Motor Rating 460-V, 3-phase, 60 Hz

T

TATA & HOWARD

Page 7



T

TATA & HOWARD

Table No. 2-1 (continued)
Gravelly Pond RWPS and WTP
Asset Design Capacity

Rapid Mixing

Type Static Mixer
Number 1
Primary Chemical Treatment Aluminum Sulfate

Primary Chemical Treatment

(continued) Sodium Hypochlorite

Sodium hydroxide
Polymer - EC-461 or Praestol K2004

Coagulation, Flocculation, Clarification & Filtration

Type of Package Treatment System Microfloc "Trident™" System

Model TR-420LP

Number of Units 3

Maximum Hydraulic Capacity per

Unit 1 mgd

Treatment Processes Coagulation, Flocculation & Clarification

- Upflow Adsorption

Clarifier Size 70 sq-ft

Overflow Rate 10 gpm/sq-ft

Filtration Mixed Media - Rapid Filtration

Size 140 sg-ft

Surface Loading @ 1.0 mgd 5 gpm/sq-ft

Media Garnett, Sand and Anthracite Coal

Media Depth 30 in. (1_8 in._Anthrac_ite Coal, 9 in. Silica,
3 in. high density garnet sand

Media Effective Size 0.55 x 0.65 millimeters

Number of Pumps 2

Type Vertical Turbine

Number of Stages 1-each

Flow Rate 3000 gpm

Discharge Pipe 12-inch

Drive Type Constant Speed

Motor HP 60 HP

Motor Speed 1175 rpm

Motor Rating 460-V, 3-phase, 60 Hz

Page 8



T

TATA & HOWARD

Table No. 2-1 (continued)
Gravelly Pond RWPS and WTP
Asset Design Capacity

Clearwell (continued

Number of Basins
Average Dimensions
Maximum Water Depth
Total Combined Volume
5 ft depth

7 ft depth

8 ft depth

10 ft depth

Detention Time at 3 mgd Plant Flow
5 ft depth

7 ft depth

8 ft depth

10 ft depth

Chemicals

Influent

Effluent

Finished Water Pumps

Number of Pumps

Type
Flow Rate

Pump Discharge Size
Common Discharge Pipe
Drive Type

Motor HP

Motor Speed

Motor Rating

2
3462 sq-ft each
10 ft

259,000 gal
362,600 gal
414,400 gal
518,000 gal

123 min.
172 min.
197 min.
246 min.

Sodium Hypochlorite, Hydrofluorosilicic

Acid, Sodium Hydroxide
Sodium Hydroxide, Orthophosphate

4
Vertical Turbine
(1) 500, (2) 750, (1) 1000 gpm

(1) @ 8-inch, (2) @ 10-inch, and (1) 12-

inch
16-inch
Constant Speed
(1) @ 50, (2) @ 75, (1) @ 100 HP
1770 rpm
460-V, 3-phase, 60 Hz

Page 9



SECTION 3 — CONDITION OF INFRASTRUCTURE
3.1 General

As a part of this evaluation, Tata & Howard, Inc. toured the GPRWPS, WTP, and LSW
and had discussions with the WTP operations staff. The tour and discussions took place
on June 2, 2017 and provided detailed information for the condition assessment of each
asset. Assets for each facility were listed and reviewed on-site. Each asset was evaluated
based on operational capabilities, age, condition, criticality, useful life, and replacement
or rehabilitation needs. This information was recorded and entered into Microsoft Excel
spreadsheets and uploaded into the CUPSS.

3.2 Gravelly Pond Raw Water Pump Station

The tour of the GPRWPS provided valuable insight into the daily use and condition of
each asset. The pump station typically runs at 50% of its” design capacity and the two 75
HP pumps are used most of the time. The following was also observed during the visit:

e Raw Water Pump No. 110 (RWP-110) is offline and requires replacement.

e The venturi flow meter located in the raw water flow vault does not read correctly
and requires replacement.

e The EIM actuators for RWP-120, RWP-130, and RWP-140 have surpassed the useful
expected life and require replacement. The EIM actuator for RWP-110 has recently
been replaced with a new AUMA actuator.

e The underground chemical feed lines to the GPRWPS flow vault are reported to be
plugged, encased in concrete, and require investigation. Fixing this issue would
increase contact time for manganese treatment and eliminate the manganese contact
time issue described in Section 3.3.

e The level indicating transmitters for the level element in each wet-well are reported to
be nonfunctioning and require replacement.

e Sample Water Pump No. 101 (SWP-101) is not working properly and requires
replacement.

e The air release valves for RWP-110, RWP-120, RWP-130, and RWP-140 are at the
end of their useful life and require replacement.

e There has been no regular, documented annual maintenance on pumps. A
service/overhaul program should be implemented.

e The intake screens have not been inspected since installation. A regular, documented
inspection and maintenance plan should be implemented.

3.3 Gravelly Pond Water Treatment Plant

Touring the WTP provided valuable insight into the daily use and condition of the assets.

It was observed that:

e The emergency eyewash and shower stations in the filter room and chemical area are
“out of service”. According to operations staff, the stations are “out of service”
because there was a long period of time when the boiler was not working. At the time
of the boiler failure, it was decided that repairs were costly, and it was decided to